
EPA842-R-07-005 
 

 
 

Cruise Ship Discharge  
Assessment Report 

 
 

 
 
 
 U.S. Environmental Protection Agency 
 

Oceans and Coastal Protection Division 
Office of Wetlands, Oceans, and Watersheds 

 
Office of Water 

 1200 Pennsylvania Avenue, NW 
 Washington, D.C. 20460 
 
 
 December 29, 2008 
 
 



 
 

ACKNOWLEDGMENTS AND DISCLAIMER 
 
 
 
Today's Cruise Ship Discharge Assessment Report (Assessment Report) does not substitute for 
any statute or regulation, nor is it a regulation itself.  The document assesses five primary cruise 
ship waste streams: sewage, graywater, oily bilge water, solid waste, and hazardous waste.  For 
each waste stream, the Assessment Report discusses the nature and volume of the waste stream 
[...]
8 15 81 
52 

51 
3.52 

1.5 

Total Phosphorus (μg 
p/l) 

25 60 251 
202 

201 
162 

10 

Chlorophyll 
 (μg/l) 

2 3.5 1.51 
0.52 

0.31 
0.152 

0.06 

Turbidity 
(NTU) 

1.5 4 1.51 
0.42 

0.51 
0.22 

0.03 

1 Wet criteria apply when the average fresh water inflow from the land equals or exceeds 1% of the embayment 
volume per day. 

2 Dry criteria apply when the average fresh water inflow from the land is less than 1% of the embayment volume per 
day. 

   
 
2.4.3  Mixing and Dilution 
 
Although average analyte concentrations in Type II MSD and AWT discharges from cruise ships 
exceed several NRWQC at the end-of-pipe, the mixing and dilution that occurs following 
discharge also is relevant to an evaluation of potential environmental impact.   
 
Dilution at Rest 
 
A Science Advisory Panel created by the ACSI used the Cornell Mixing Zone Expert System 
model to estimate dilution of effluent achieved when a vessel is at rest.  Their modeling showed 
that a discharge rate of 50 m3/hr yields a dilution factor of 36 at a distance of about 4.5 m from 
the ship, and a dilution factor of 50 at 7 m from the ship after 43 seconds (ADEC, 2002, 
Appendix 8, footnote 50).   
 

  2-36 



December 29, 2008 

The ADEC modeled the dilution of large cruise ship effluent during stationary discharge under a 
very conservative scenario (a neap tide in Skagway Harbor), using the Visual Plumes model.  
Their modeling showed the dilution factors ranging from 5 to 60, which would occur between 1 
and 7 meters from the ship (ADEC, 2004).  Such dilution factors may not necessarily apply to 
situations where the discharge port faces a dock, pilings, or other obstruction.  
 
The initial dilution estimated by ACSI and ADEC for a vessel at rest suggests that most of the 
pollutants in traditional Type II MSD effluent that were above NRWQC at the end-of-pipe would 
likely meet NRWQC after initial mixing when the vessel is at rest.  However, for three pollutants 
-- fecal coliform (see Table 2-12 and discussion below), total residual chlorine (see Table 2-15), 
and ammonia (see Tables 2-19 and 2-20) -- end-of-pipe discharge levels are high enough that 
they may not meet NRWQC after initial mixing when the vessel is at rest.  A site specific 
evaluation would determine if these discharge concentrations would cause, have the potential to 
cause, or contribute to non-attainment of water quality standards in a given receiving water.  
 
As discussed in subsection 2.4.2 above, a few dissolved metals, tetrachloroethylene, chlorine, 
and ammonia in the effluent from AWTs may exceed certain NRWQC at the end-of-pipe.  In the 
case of the metals and tetrachloroethylene, the exceedances at the end-of-pipe were 
approximately one to four times the NRWQC.  Therefore, these analytes would likely meet 
NRWQC after initial mixing when the vessel is at rest, based on the initial dilution factors 
discussed above.  In the case of chlorine, the exceedance was 45 times the most stringent 
NRWQC.  However, the detection limit for chlorine is generally about 13 times greater than the 
NRWQC, and thus may artificially increase the average concentration from AWTs (because the 
detection limit is used for nondetect samples and chlorine was only detected in 41 of 547 
samples).  Therefore, chlorine from AWT effluent also may meet NRWQC after initial mixing in 
most cases. 
 
The NRWQC for ammonia depends on pH, temperature, and salinity of the waterbody, resulting 
in a large range of potential values for cruise ship ports around the country (see Table 2-20).  
Consequently, the amount of potential exceedance from AWTs at the end-of-pipe varies, but the 
range based on the values presented in Table 2-20 is 2 to 114 times, and in most cases is less 
than 34 times the calculated NRWQC.  Therefore, ammonia from AWTs would likely meet most 
water quality standards after initial mixing when the vessel is at rest, based on the initial dilution 
factors discussed above. 
 
It is important to note that the initial mixing estimates discussed above are based on ship-specific 
and waterbody-specific input parameters such as discharge port size, effluent flow, waterbody 
temperature, and salinity.  Therefore, they are not necessarily representative of the dilution 
factors that would be achieved by cruise ships in other ports of call in the United States.  Site-
specific and ship-specific calculations would be needed to determine the dilution for ships in 
other locations.   
 
Dilution Underway 
 
For vessels underway, there is significant additional dilution due to movement of the vessel and 
mixing by ship propellers.  In 2001, EPA conducted dye dispersion studies behind four large 

  2-37 



December 29, 2008 

cruise ships while underway off the coast of Miami, Florida.  The results of this study indicate 
that dilution of discharges behind cruise ships moving at between 9.1 and 17.4 knots are diluted 
by a factor of between 200,000:1 and 640,000:1 immediately behind the boat (EPA, 2002).  
Based on these dilution factors, effluent from traditional Type II MSDs and AWTs would likely 
meet all NRWQC while underway.   
 
Using this information, the ACSI Science Advisory Panel (ADEC, 2002) determined that the 
dilution for a ship underway is a function of the speed of the cruise ship, the rate of wastewater 
discharge, the beam (i.e., width) of the cruise ship, and the draft (i.e., depth) of the cruise ship, 
according to the following equation:  
 
 
Initial Dilution Factor  = 4 * (Ship Width [m] • Ship Draft [m] • Ship Speed [m/sec]) 
for Ships Underway    Volume Discharge Rate [m3/sec] 
 
 
For example, using a typical large cruise ship (ship width = 31 m; ship draft = 7.8 m) discharging 
from an AWT (volume discharge rate = 0.00707 m3/sec or 25 m3/hr) and traveling at 6 knots 
(3.09 m/sec) would result in a dilution factor of 420,000.   
 
2.4.4  Potential Treatment Technologies in Addition to AWTs 
 
As part of its assessment of the large cruise ship sewage and graywater discharge standards in 
Alaska, EPA is evaluating upgrades to AWTs and technologies that could be added on to AWTs 
that would improve the quality of the treated effluent in terms of nutrients, metals, and 
temperature.  These technologies have not been used or tested on cruise ships for the treatment of 
sewage or graywater.  However, EPA believes these technologies are potentially feasible for this 
application because they currently are used in other shipboard applications or because they 
currently are used in land-based wastewater treatment facilities and could be adapted for 
shipboard application.  Use of these technologies onboard large cruise ships would require 
engineering studies to adapt existing designs and materials selection (e.g., metallurgy, membrane 
and resin selection, loading rates, reliability, space constraints), operating parameters (e.g., 
pressures, temperatures, service and maintenance cycles), and training for operating personnel to 
ensure effective and consistent performance and minimize operating costs. 
 
Nutrient Removal Technologies 
 
Ammonia Removal by Biological Nitrification 
 
Biological nitrification is a two-step process that converts ammonia to nitrate using nitrifying 
autotrophic bacteria (nitrosomonas and nitrobacter) in the aerobic activated sludge process.  The 
equation below shows the two-step conversion of ammonia to nitrate in the treatment process 
(Metcalf & Eddy, 1991). 
 

Step 1:  NH4
+ + 3/2O2  NO2

- + 2H+ + H2O 
Step 2:  NO2

- + 1/2O2  NO3
- 

  2-38 



December 29, 2008 

 

 

All activated sludge processes, including those sampled on the cruise ships, have nitrifying 
bacteria present, although their numbers are much lower than the typical microorganisms that use 
organic carbon (measured as BOD5) as their food source.  To enhance ammonia removal in the 
combined carbon oxidation and nitrification process, land-based sewage treatment plants 
(publicly owned treatment works (POTWs)) have made both equipment modications and 
operational changes.  These enhancements have allowed POTWs to achieve ammonia nitrogen 
levels much less than one mg/l, with a corresponding increase in effluent nitrate concentration. 
 
Cruise ships would require equipment modifications and operational changes to enhance existing 
AWTs.  Possible equipment modifications would include increased hydraulic retention time and 
additional aeration equipment to increase the amount of oxygen transferred to the activated 
sludge process.  Possible operational modifications would include longer sludge retention times 
and optimized temperature, pH, and alkalinity control.    
 
Nitrification converts ammonia to nitrate, but does not reduce total nitrogen.   
 
Total Nitrogen Removal by Ion Exchange 
 
Ion exchange for ammonia removal from cruise ship effluent is a process in which effluent from 
the UV disinfection system would be passed through a cylindrical tank containing a weak-acid 
ion exchange resin.  Ammonium ions (NH4

+) present at neutral pH would become bound to the 
resin due to the negative charge on the resin.  When the resin is fully saturated with ammonium 
ions, it could be either regenerated onboard using a highly-concentrated salt solution or 
regenerated shore side by a waste management company.  Theoretically, ion exchange could 
remove 100% of ammonia.  However, wastes generated from resin regeneration onboard would 
have to be appropriately managed, including an assessment against the Resource Conservation 
and Recovery Act (RCRA) hazardous waste regulations at 40 CFR 262.11 (see Section 6 for 
further discussion).  The costs and potential environmental concerns associated with 
management of these wastes would need to be considered as part of the assessment of this 
technology.  
 
Cruise ships would need to either purchase and install the add-on ion exchange technology and 
all necessary ancillary equipment, or rent ion exchange canisters from a vendor (who would 
handle resin regeneration) and purchase and install all necessary ancillary equipment.  Operating 
and maintenance costs would include rental and labor for exchange of the rental units (if 
applicable), labor and salt brine costs for onboard regeneration (if applicable), operating labor, 
electrical costs, and maintenance equipment costs.   
 
Ion exchange would remove ammonia from the wastewater, thereby reducing total nitrogen in 
the effluent.  (This compares to biological nitrification, which does not reduce total nitrogen but 
instead converts one form of nitrogen to another -- relatively toxic ammonia to relatively 
nontoxic nitrate.)  This cation exchange technology would not remove other forms of nitrogen, 
such as nitrogen oxyanions and nonionic organic nitrogen.  However, these forms are present at 
only low concentrations in AWT effluent.  The average nitrate/nitrite concentration in AWT 

  2-39 



December 29, 2008 

effluent is 3.32 mg/l, which is less than one-tenth the concentration of ammonia.  There is little 
or no organic nitrogen in the AWT effluent as the concentration of total Kjeldahl nitrogen (which 
measures organic nitrogen plus ammonia) is almost the same as the concentration of ammonia. 
 
Phosphorus Removal by Chemical Precipitation 
 
Phosphorus is typically removed at sewage treatment plants by one of two methods: enhanced 
biological uptake or chemical precipitation.  Since enhanced biological uptake is a complex 
process that would require significant modifications to the existing AWT, EPA instead evaluated 
chemical precipitation.  Chemical precipitation of phosphorus is performed at sewage treatment 
plants by adding ferric chloride, ferrous chloride, or aluminum sulfate (alum) to the aeration 
tanks of the activated sludge plants.  The precipitated iron or aluminum phosphate is removed 
with the biological sludge.  One advantage of ferric or ferrous chloride over alum is that ferric or 
ferrous chloride typically achieves the same removal as alum using a lower dosage.  On average, 
phosphorus precipitation at sewage treatment plants reduces total phosphorus levels to 0.8 mg/l 
in the effluent.  
 
Cruise ships would need to purchase and install a chemical feed system to add ferric or ferrous 
chloride to the AWT bioreactors.  Operating and maintenance costs for the chemical feed system 
would include operating labor, energy, chemicals, and maintenance equipment.   
 
Metals Removal Technologies 
 
Metals Removal by Ion Exchange 
 
Ion exchange for metals removal from cruise ship effluent is a process in which effluent from the 
UV disinfection system would be passed through a cylindrical tank containing a chelating resin.  
Metal ions would become bound to the resin.  When the resin is fully saturated with metal ions, it 
could be regenerated onboard with an acid solution.  The resulting regeneration solution from 
metals removal would contain the target metals and have a pH less than two.  Alternatively, the 
resin canister could be regenerated shore-side by a waste management company.  Theoretically, 
ion exchange could remove 100% of metals such as copper, nickel, zinc and mercury.  However, 
wastes generated from resin regeneration onboard would have to be appropriately managed, 
including an assessment against the RCRA hazardous waste regulations at 40 CFR 262.11 (see 
Section 6 for further discussion).  The costs and potential environmental concerns associated 
with management of these wastes would need to be considered as part of the assessment of this 
technology.  
 
Cruise ships would need to either purchase and install the add-on ion exchange technology and 
all necessary ancillary equipment, or rent ion exchange canisters from a vendor (who would 
handle resin regeneration) and purchase and install all necessary ancillary equipment.  Operating 
and maintenance costs would include rental and labor for exchange of the rental units (if 
applicable), labor and regeneration solution costs for onboard regeneration (if applicable), 
operating labor, electrical costs, and maintenance equipment costs.   
 
 

  2-40 



December 29, 2008 

 
Metals Removal by Reverse Osmosis 
 
Reverse osmosis is a process in which dissolved ions would be removed from AWT effluent 
using pressure to force the water through a semipermeable membrane element, which would pass 
the water but reject most of the dissolved materials.  This membrane separation process is 
expected to remove more than 90% of copper, nickel, zinc, and mercury from AWT effluent 
(FILMTEC, 1998).  Reverse osmosis also would remove other metals and other analytes in 
cruise ship effluent, including other chlorinated solvents, phenol- and benzene-based organic 
compounds, and possibly pharmaceuticals and personal care products. 
 
Reverse osmosis is expected to generate a concentrate stream that is approximately 15% of the 
total influent flow.  This concentrate stream would have to be appropriately managed, including 
an assessment against the RCRA hazardous waste regulations at 40 CFR 262.11 (see Section 6 
for further discussion).  The costs and potential environmental concerns associated with 
management of this waste would need to be considered as part of the assessment of this 
technology. 
 
Cruise ships would need to purchase and install the add-on reverse osmosis technology and all 
necessary ancillary equipment.  Operating and maintenance would include operating labor, 
electricity, membrane replacement, and membrane cleaning chemicals.   
 
Temperature Control 
 
One method of reducing temperature would be to install a shell and tube heat exchanger that 
transfers heat from the AWT effluent to a recirculating cold water system.  Shell and tube heat 
exchangers are simply designed, able to operate under varying heat loads, and easily serviced.  
The recirculating cold water that passes through the heat exchanger to reduce the effluent 
temperature could be provided by either the vessel’s existing chilled water system or by a 